1. NAME OF THE MEDICINAL PRODUCT

MICOCIN CREAM (CLOBETASOL PROPIONATE, MICONAZOLE NITRATE, GENTAMICIN SULFATE CREAM)

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Composition

Clobetasol Propionate BP 0.05% w/w Gentamicin Sulphate BP Eq. to Gentamicin 0.1% w/w Miconazole Nitrate BP 2% w/w Chlorocresol (As Presevative) BP 0.10% w/w

3. PHARMACEUTICAL FORM

A white cream

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

Clobetasol propionate is a very active topical corticosteroid which is of particular value when used in short courses for the treatment of more resistant dermatoses such as psoriasis excluding widespread plaque psoriasis), recalcitrant eczemas, lichen planus, discoid lupus erythematosus, and other skin conditions which do not respond satisfactorily to less active steroids. For the topical treatment of inflamed dermatoses where infection by susceptible organisms and inflammation co-exist, eg intertrigo and infected eczema. Moist or dry eczema or dermatitis including atopic eczema primary irritant or contact allergic eczema or seborrhoeic eczema including that associated with acne. Intertriginous eczema including that associated with acne. Intertriginous eczema including that associated with acne. Intertriginous eczema including inframammary intertrigo, perianal and genital dermatitis.

Primary skin infections: impetigo contagiosa, superficial folliculitis, eczema, furunculosis, sycosis barbae, and pyoderma gangrenosum.

Secondary skin Infections: infectious ecezematoid dermatitis, pustular acne, pustular psoriasis, infected seborrheic dermatitis, infected contact dermatitis, infected excoriations, and bacterial super-infections of fungal or viral infections.

Please Note: Gentamicin sulfate is a bactericiadal agent that is not effective against viruses or fungi in skin infections.

4.2 Posology and method of administration

Method of administration:

For topical administration.

Posology

Adults and adolescents

Apply thinly and gently rub in using only enough to cover the entire affected area twice daily until improvement occurs. As with other highly active topical corticosteroid preparations, therapy should be discontinued when control is achieved. In the more responsive conditions this may be within a few days. If the condition worsens or does not improve within seven days, treatment anddiagnosis should be re-evaluated. If a longer course is necessary, it is recommended that treatment should not be continued for more than four

weeks. However, treatment should not be continued for more than seven days without medical supervision. Repeated short courses of MICOCIN CREAM may be used to control exacerbations. If continuous corticosteroid treatment is necessary, a less potent preparation which does not contain neomycin sulphate should be used. Allow adequate time for absorption after each application before applying an emollient. Patients should be advised to wash their hands after applying MICOCIN CREAM, unless it is the hands that are being treated.

In very resistant lesions, especially where there is hyperkeratosis, the antiinflammatory effect of MICOCIN CREAM can be enhanced, if necessary, by occluding the treatment area with polythene film. Overnight occlusion only is usually adequate to bring about a satisfactory response, thereafter improvement can usually be maintained by application without occlusion. The maximum weekly dose should not exceed 50 g/week

Children aged 2 years and over

MICOCIN CREAM is suitable for use in children (2 years and over) at the same dose as adults. A possibility of increased absorption exists in very young children, thus MICOCIN CREAM is contraindicated in neonates and infants (less than 2 years) (see Contraindications). Children are more likely to develop local and systemic side effects of topical corticosteroids and, in general, require shorter courses and less potent agents than adults (see Special Warnings and Special Precautions for Use). Care should be taken when using MICOCIN CREAM to ensure the amount applied is the minimum that provides therapeutic benefit.

Elderly

MICOCIN CREAM is suitable for use in the elderly. Caution should be exercised in cases where a decrease in renal function exists and significant systemic absorption of neomycin sulphate may occur (see Special Warnings and Special Precautions for Use). The minimum quantity should be used for the shortest duration to achieve the desired clinical benefit.

Renal Impairment Dosage of MICOCIN CREAM should be reduced in patients with reduced renal function (see Special Warnings and Special Precautions for Use). Hepatic Impairment In case of systemic absorption (when application is over a large surface area for a prolonged period) metabolism and elimination may be delayed therefore increasing the risk of systemic toxicity. Therefore the minimum quantity should be used for the shortest duration to achieve the desired clinical benefit.

4.3 Contraindications

Rosacea, Acne vulgaris, Perioral dermatitis, Perianal and genital pruritus Primary cutaneous viral infections (e.g. herpes simplex, chickenpox), Hypersensitivity to the preparation.

4.4 Special warnings and precautions for use

Long-term continuous therapy should be avoided where possible, particularly in infants and children, as adrenal suppression can occur even without occlusion. If required for use in children, it is recommended that the treatment should be reviewed weekly. It should be noted that the infant's napkin may act as an occlusive dressing. Topical steroids may be hazardous in psoriasis for a number of reasons including rebound relapses, development of tolerance, risk of generalized pustular psoriasis and development of local or systemic toxicity due to impaired barrier function of the skin. If used in psoriasis careful patient supervision is important.

4.5 Interaction with other medicinal products and other forms of interaction

None reported.

4.6 Pregnancy and Lactation

Clinical experience of intravenous administration of paracetamol is limited. However, epidemiological data There is inadequate evidence of safety in human pregnancy. Topical administration of corticosteroids to pregnant animals can cause abnormalities of foetal development including cleft palate and intrauterine growth retardation. The relevance of this finding to humans has not been established, therefore, topical steroids should not be used extensively in pregnancy, i.e. in large amounts or for prolonged periods. The safe use of clobetasol propionate during lactation has not been established.

4.7 Effects on ability to drive and use machines

Not relevant..

4.8 Undesirable effects

Adverse drug reactions (ADRs) are listed below by MedDRA system organ class and by frequency. Frequencies are defined as: very common ($\geq 1/10$); common ($\geq 1/100$) and <1/10); uncommon ($\geq 1/10,000$) and <1/10); rare ($\geq 1/10,000$) and <1/10) and very rare (<1/10,000), including isolated reports

Skin and Subcutaneous Tissue Disorders	
Common:	Skin atrophy*, telangiectasis*
Uncommon:	Striae*

Post-marketing data

Infections and Infestati	ons
Very rare:	Opportunistic infection
Immune System Disord	ers
Very rare:	Allergic reactions including anaphylaxis and hypersensitivity
Endocrine Disorders	
Very rare:	Hypothalamic-pituitary adrenal (HPA) axis suppression: Cushingoid features (e.g. moon face, central obesity), delayed weight gain/growth retardation in children, osteoporosis, glaucoma, hyperglycaemia/glucosuria, cataract, hypertension, increased weight/obesity, decreased endogenous cortisol levels

Very rare:	Skin thinning*, skin wrinkling*, skin dryness*, pigmentation changes*, hypertrichosis, exacerbation of underlying symptoms, allergic contact dermatitis/dermatitis, pustular psoriasis (see Special Warnings and Special Precautions for Use), erythema, rash, urticaria, alopecia*, trichorrhexis*, pruritus, local skin burning /skin pain, acne
------------	--

*Skin features related to hypothalamic-pituitary adrenal (HPA) axis suppression.

General Disorders and	Administration Site Conditions	
Very rare:	Application site irritation/pain	

Neomycin sulphate

The incidence of allergic hypersensitivity reactions to neomycin sulphate in the general population is low. There is, however, an increased incidence of hypersensitivity to neomycin in certain selected groups of patients in dermatological practice particularly those with venous stasis eczema and ulceration. Allergic hypersensitivity to neomycin sulphate following topical application may manifest itself as a reddening and scaling of the affected skin, as an eczematous exacerbation of the lesion or as a failure of the lesion to heal.

Miconazole nitrate

Adverse drug reactions reported among 834 patients who received miconazole nitrate 2% cream (n=426) and/or placebo cream base (n=408) in 21 double-blind clinical trials are presented in Table 1 below. Moreover, adverse drug reactions from spontaneous reports during the worldwide postmarketing experience with miconazole nitrate 2% cream that meet threshold criteria are included in Table 1. The adverse drug reactions are ranked by frequency, using the following convention:

very common ($\geq 1/10$); common ($\geq 1/100$ and < 1/10); uncommon ($\geq 1/1,000$ and < 1/100); rare ($\geq 1/10,000$ and < 1/1,000) and very rare (< 1/10,000)

Adverse reactions obtained from clinical studies and post-marketing surveillance are presented by frequency category based on incidence in clinical trials or epidemiology studies, when known.

4.9 Overdose

Acute overdosage is very unlikely to occur, however, in the case of chronic overdosage or misuse, the features of hypercortisolism may appear and in this situation topical steroids should be reduced or discontinued gradually, under medical supervision.

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamics properties

Clobetasol propionate is a highly active corticosteroid with topical antiinflammatory activity. The major effect of clobetasol propionate on skin is a nonspecific anti-inflammatory response, partially due to vasoconstriction and decrease in collagen synthesis. Miconazole nitrate is a potent broad-spectrum antifungal and antibacterial agent with marked activity against dermatophytes, pathogenic yeasts (eg Candida spp) and many Grampositive bacteria including most strains of Streptococcus and Staphylococcus. Gentamycin is antibacterial agent.

5.2 Pharmacokinetic properties

Percutaneous penetration of clobetasol propionate varies among individuals and can be increased by the use of occlusive dressings, or when the skin is inflamed or diseased. Mean peak plasma clobetasol propionate concentrations of 0.63 ng/ml occurred in one study eight hours after the second application (13 hours after an initial application) of 30 g clobetasol propionate 0.05% ointment to normal individuals with healthy skin. Following the application of a second dose of 30 g clobetasol propionate cream 0.05% mean peak plasma concentrations were slightly higher than the ointment and occurred 10 hours after application. In a separate study, mean peak plasma concentrations of approximately 2.3 ng/ml and 4.6 ng/ml occurred respectively in patients with psoriasis and eczema.

three hours after a single application of 25 g clobetasol propionate 0.05% ointment. Following percutaneous absorption of clobetasol propionate, the drug probably follows the metabolic pathway of systemically administered corticosteroids, i.e. metabolised primarily by the liver and then excreted by the kidneys. However, systemic metabolism of clobetasol has never been fully characterised or quantified. Following topical administration of 100 mg miconazole nitrate cream, plasma concentrations of 0.01 μ g/ml were never exceeded.

Allowing for a 100 fold increase due to the occlusive effects of the ointment base, if the whole of a 30 g tube (containing 600 mg miconazole) was applied at once, maximum plasma levels would be of the order of 6 μ g/ml. This would correspond approximately to an iv dose of 5 mg/kg. Similar plasma levels are achieved in rabbits after an oral dose of 40 mg/kg and in rats and rabbits after an intravenousdose of 20 mg/kg (extrapolated value)

5.3 Preclinical safety data

Non-clinical studies have not been conducted with clobetasol propionate with neomycin sulphate and miconazole nitrate. Clobetasol propionate, neomycin sulphate and miconazole nitrate individually have been evaluated in animal toxicity tests, and the following statements reflect the information available on the individual components.

Clobetasol propionate

Carcinogenicity studies have not been conducted with clobetasol propionate individually. Clobetasol propionate was not mutagenic in a range of in vitro bacterial cell assays. In fertility studies, subcutaneous administration of clobetasol propionate to rats at doses of 6.25 to 50 μ g/kg/day produced no effects on mating, and fertility was only decreased at 50 μ g/kg/day. Subcutaneous administration of clobetasol propionate to mice (\geq 100 μ g/kg/day), rats (400 μ g/kg/day) or rabbits (1 to 10 μ g/kg/day) during pregnancy produced foetal

abnormalities including cleft palate and intrauterine growth retardation. In the rat study, where some animals were allowed to litter, developmental delay was observed in the F1 generation at \geq 100 μ g/kg/day and survival was reduced at 400 μ g/kg/day. No treatment related effects were observed in F1 reproductive performance or in the F2 generation.

Neomycin sulphate

Carcinogenicity studies have not been conducted with neomycin sulphate individually. Neomycin was negative in the Ames test, HGPRT mutation assay in Chinese hamster ovary (CHO) cells and mouse bone marrow micronucleus test. The effect on fertility and pregnancy of neomycin sulphate has not been evaluated in animals.

Miconazole nitrate

Preclinical data on miconazole reveal no special hazard for humans based on conventional studies of local irritation, single and repeated dose toxicity, genotoxicity and toxicity to reproduction

6. PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Propylene glycol BP Cetosteryl Alcohol BP PEG 4000 BP

C.M. 1000 BP

Glycerine BP

Liquid Paraffin BP Disodium EDTA BP

Di Sodium Hydrogen Phosphate BP

Steric Acid BP

Butylated hydroxy Toluene BP

Chlorocresol BP

Purified Water BP

6.2 Incompatibilities

Not applicable.

6.3 Shelf life

36 Month

6.4 Special precautions for storage

Store below 30°C in a dry place. Protect from light. Do not freeze.

6.5 Nature and contents of container <and special equipment for use, administration or implantation

30 gm Lami Tube

6.6 Special precautions for disposal of a used medicinal product or waste materials derived from such medicinal product and other handling of the product

No special requirement

7. APPLICANT/ HOLDER OF CERTIFICATE OF PRODUCT REGISTRATION

EXCEL CHARIS PHARMACEUTICAL CHEMICAL LIMITED.

No .9 Ogungbesan street,

Coker Village, Orile Iganmu,

Lagos, Nigeria

8. DRUG PRODUCT MANUFACTURER

CIRON DRUGS & PHARMACEUTICALS PVT. LTD.

C-1101/1102, Lotus Corporate Park, Graham Firth Steel Compound,

Jay Coach Junction, Western Express Highway, Goregaon (East) Mumbai,

Maharashtra, India – 400063

Tel: +91-22-62748000 Fax: +91-22-26780784

E Mail: mail@cironpharma.com Website: www.cironpharma.com

9. NAFDAC REGISTRATION NUMBER

New registration.